
SEPTEMBER 2010   DRAFT

Keene
Comprehensive
Master Plan





Acknowledgements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

A. Why Plan?  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Introduction
A Strong History of Planning
The Planning Process

Visioning Conversations
Keene Voices
Practitioner Workshops: Tools in the Smart Growth Toolbox

How to Use the Plan
Plan Implementation and Achieving Our Community Vision
Consistency with State and Regional Planning Efforts

State of New Hampshire Development Plan Vision and Goals
[...]
motes safety and efficiency and minimizes lifetime costs. Increased monitoring of use and con-
dition is important.

When possible, the region should continue to expand its bicycle and pedestrian network in a
way that maximizes its contribution to the region’s economic growth and vitality. Safety, con-
nectivity, and accessibility are key considerations (See “Chapter 3: Findings and Recommen-
dations,” SRTP 2007, page 62).

Rideshare

The region should establish and support a formalized rideshare program. The Contoocook Valley
Transportation Company (CVTC) has created such a program that primarily serves the region’s

Keene Comprehensive Master Plan 84

The Plan



eastern towns. Employers in Keene and towns to the north, west and south of the city should
pursue collaboration with CVTC to create an effective and efficient regional rideshare program.
Doing so can save participants money, reduce air pollution, save resources and create social-in-
teraction opportunities (See “Chapter 3: Findings and Recommendations,” SRTP 2007, page 62).

Interregional Travel and Multi-Modal Connectivity

Quick, easy travel into and out of the region is important to the regional economy. Perhaps the
largest need is connection to other, existing regional transportation options from Keene to sur-
rounding destination points, such as Concord and Manchester/Nashua. Access from those
destinations to Boston, New York City and Montreal is feasible through other public transporta-
tion providers or via transfer to another transportation mode. However, this should be deemed
a short-term solution to a larger, long-term need. 

Current transportation projects in eastern New Hampshire are expanding the I-93 corridor and
extending commuter rail from Lowell, Massachusetts, to Nashua and eventually Manchester.
To the south, MassHighway plans to continue expanding and improving Route 2 as well as
expanding commuter rail along this corridor from Fitchburg to Gardner, Massachusetts. The
completion in 1980 of the expansion of Massachusetts State Route 140 from Route 2 near
Gardner, Massachusetts, to Route 12 in Winchendon, Massachusetts, dramatically decreased
travel time between greater Boston and the southwest region. Economic growth will follow
along these corridors, and it is imperative that our region is adequately connected to it. It is
also important to maintain and expand links to the larger New England economy through en-
hancement of the NH 12 and NH 101 corridors and establishing multimodal connectivity (See
“Chapter 3: Findings and Recommendations,” SRTP 2007, page 62).

Goods Movement

The movement of goods into and out of the region is a major function of our current trans-
portation system. It also impacts our region’s food and energy security. Truck traffic – the pri-
mary way of moving goods into and out of Keene – is growing, and is expected to continue
into the foreseeable future. As a result, it is important that goods movement is considered as
part of all future transportation planning studies and highway and bridge reconstruction proj-
ects (See “Chapter 3: Findings and Recommendations,” SRTP 2007, page 62).

Keene Comprehensive Master Plan 85

The Plan



Regional Land Use/Transportation Connection

As stated previously, there is a strong connection between land use and transportation. Trans-
portation facilities determine what land uses can be supported, and land uses determine what
transportation facilities are needed. Planning for either should take place in a cooperative and
complementary manner, not in isolation. Regional transportation needs and local land-use and
development objectives must be balanced with transportation planning and investment deci-
sion-making. 

Whenever possible, the region’s communities should be encouraged to pursue infill develop-
ment, with particular attention to the redevelopment of brownfields. Because the infrastructure
is already in place, infill development and redevelopment is an efficient use of the region’s
physical resources. 

Preservation of existing active and abandoned rights-of-way for future transportation use is
strongly recommended. These rights-of-way often pass through desirable locations; once frag-
mented, they would be difficult and expensive to restore. 

Without the use of the private automobile, Keene and the region are essentially isolated. Keene
must assist in supporting multimodal regional transportation solutions that provide mode
choice, increase the availability of interregional public transport, promote compact develop-
ment and protect community character, and promote the efficient and secure movement of
goods – all while keeping in mind community connectivity, climate change and sustainability
goals. (See “Chapter 3: Findings and Recommendations,” SRTP 2007, page 62)

Infrastructure

Throughout the public process, residents expressed their appreciation for the quality and
breadth of city and community services. It is expected that the city will lead the community
with a strong commitment to sustainability – even through infrastructure changes. Long-term
infrastructure investments are preferred over short-term remedies, and maintenance of existing
infrastructure is preferred to the creation of new infrastructure (from both a financial and land-

Keene Comprehensive Master Plan 86

R
. 

LA
N

D
R

Y



use perspective). Citizens
expressed a strong desire
for the city to create a con-
sistently balanced and
practical approach toward
infrastructure that will pre-
serve the community’s hill-
sides visually and
ecologically, efficiently use
and reuse resources, and
result in the responsible
maintenance of the com-
munity’s investments. 

The community is facing several challenges with its aging infrastructure, particularly in water,
sewer and roadways. Maintenance of these systems was deferred during the 1980s, resulting
in the overlap of several current upgrades and improvements, some of which are mandated by
federal or state requirement. These costs will likely stretch capital-improvement budgets for
some time. 

Bridges also pose a particular challenge. Out of 32 active city bridges, 11 are on the state’s
“red list” for various deficiencies. A six-year Capital Improvement Program (CIP) is reassessed
each year, particularly as it relates to bridges, street reconstruction and resurfacing, water sys-
tem improvements, drainage improvements, sewer rehabilitation and other related items. 

Specific studies for water and sewer have also been undertaken, and these recommend spe-
cific courses of action so that the city may meet its federal requirements. The strategies in this
plan are not meant to replace these specific studies or federal requirements, but rather en-
hance them and ensure that the city is able to address infrastructure needs creatively and in a
financially responsible manner.

Keene Comprehensive Master Plan 87

The Plan

M
. 

P
LO

T
C

Z
Y

K



 Infrastructure Strategies

City Streets

The city has a policy to “dig the road once.” This means incorporating street trees, planting
medians, burying utilities, and making infrastructure upgrades all at once, which saves money
and time. The city should continue this policy into the future. 

A few areas will require improvement as
the city moves forward with street recon-
struction projects. These include providing
accessible curbs, ensuring that stormwa-
ter drainage is properly located and de-
signed, and that sidewalk connections and
crossings are placed in necessary and log-
ical areas. Curbing is another part of road
reconstruction that should be evaluated
based upon location and need, balanced
against the cost to provide this feature. In
areas with on-street parking, curbing as-
sists in stormwater management and
keeps cars parked on the road, not on the grassed median between the sidewalk and roadway. 

As part of the annual CIP process, city streets are evaluated via survey and prioritized for reha-
bilitation on a cost-effective basis. 

Wastewater

The Keene Wastewater Treatment Plant (WWTP) is owned by the City of Keene and is oper-
ated by the city’s Department of Public Works. It is a Grade IV secondary treatment, activated
sludge facility. Located on Airport Road, behind the airport, the WWTP currently treats the do-
mestic and industrial wastes from the communities of Keene, Marlborough, and some sec-
tions of Swanzey with a combined population of 35,000. It also accepts septage waste from
the region. 

The treatment plant is an activated sludge process, with biological nitrification, permitted for the
discharge of an average daily flow of 6 million gallons. Peak design capacity is 15 million gallons
per day. Treatment consists of grit removal, primary settling, secondary aeration, flocculation,
final settling, and disinfection by ultraviolet light. The plant effluent is discharged into the
Ashuelot River. Solids collected from the primary and secondary systems are thickened and
combined, then dewatered using belt filter presses. The dewatered solids are then landfilled.

Keene Comprehensive Master Plan 88

The Plan



The city is permitted, through its NPDES Discharge Permit issued by the U.S. Environmental
Protection Agency and the State of New Hampshire, to treat and discharge 6 million gallons
per day. The actual average daily flow is approximately 3 million gallons per day. Effluent flow
to the river must have a monthly average of less than 30mg/L total suspended solids (TSS) and
25 mg/L carbonaceous biochemical oxygen demand (CBOD). Keene has averaged greater
than 95-percent removal of both of these parameters since 1990.

Long-term wastewater strategies include identifying ways to use wastewater as a resource,
adopting environmentally responsible wastewater treatment and disposal strategies, and work-
ing towards a strong water-conservation program. 

The City of Keene should make it a policy to install only low-flow fixtures in city projects, and
encourage all private projects to do the same. The city should also explore the potential for
using waterless urinals and composting toilets in appropriate situations. 

Many advances have also been made in natural systems-based, decentralized wastewater
treatment systems that are energy efficient and provide high-quality discharge. These systems
harness native plants and micro-organisms in constructed wetland systems to safely treat
waste underground and discharge water that can percolate into the ground, or be used for irri-
gation. These “living machines” can even be used to grow harvestable plants and help develop
alternative opportunities for new businesses that use the nutrient rich by-products. 

Water Supply

The City of Keene delivers drinking water to approximately 85% of all Keene residents and the
North Swanzey Water Precinct. Keene’s water comes from two reservoirs located in the town
of Roxbury and from four wells located on Court and West streets. Water from the reservoirs
goes to the Water Treatment Facility, where it is filtered, disinfected and made less acidic be-
fore it enters the distribution system. Well water is pumped from the Court and West Street
aquifers. It is not filtered, but it is disinfected and the acidity is adjusted.

Keene Comprehensive Master Plan 89

The Plan



Because well water and reservoir water is mixed together in the distribution system, it is impor-
tant for the city to continue resident education programs on water quality and pollution preven-
tion to ensure that water quality remains high. It is also recommended that the city create and
adopt specific performance standards for water supply and distribution that include flow, pres-
sure and system life-cycle cost expectation. 

The city should maintain its policy that maintenance or upgrades to the existing system has a
higher priority than expansion of the system into new areas, unless the expansion would also
improve an existing substandard system performance. The cost for expansions to the existing
system should also be borne by those adding to the system. City water and sewer funds
should be used for the maintenance and preservation of the existing system. Changes to the
city’s land-use regulations and code should include standards for private and public systems
and source protection, and should identify where connection is mandatory. 

Stormwater

Stormwater in the community
is the result of runoff from de-
veloped areas. What is not
immediately absorbed into
the ground or collected in the
stormwater system often
pools in low-lying areas be-
fore infiltrating into the
groundwater table. One of
Keene’s goals for the future is
to establish stormwater sys-
tems that work with natural
systems to manage stormwa-
ter as close to its source as
possible. The planning
process made it clear that a
multipronged strategy will be
required to manage stormwa-
ter adequately, prevent large-scale flooding and remain financially responsible through the es-
tablishment of this infrastructure. One way that Keene is moving toward this goal is through use
of innovative stormwater management, a low-impact, low-cost design that is effective while al-
lowing the existing system to remain at its current capacity. It should be noted, however, that the
city will replace an individual component of the system, such as a culvert, on a case-by-case
basis if it is found to be below the current capacity standard. 

Conventional stormwater management methods usually capture water flowing off impervious
surfaces, channelize or pipe it, and discharge it into undeveloped areas or streams. Often
called “hard” engineering solutions, these methods aim to alleviate problems in individual areas

Keene Comprehensive Master Plan 90

The Plan



but can lead to larger
environmental problems
such as increased soil
and stream-bank ero-
sion, increased flooding
potential throughout the
community and down-
stream, and interruption
of the natural infiltration
process. In most cases,
rather than being in-
tended to manage
stormwater at its source,
these conventional
methods were reactions
to development patterns
that ignored ecological
impacts. The key to responsibly managing stormwater is integrating development into the nat-
ural landscape – or in areas where infill development is occurring, integrating natural systems
back into the built environment. A citywide stormwater strategy will ensure that development
considers its effect on the entire system, not just at the local site.

Given that most of Keene is situated within the 100-year flood plain, and given Keene’s history
of floods and the expected future increase in the frequency and amount of precipitation be-
cause of climate change, the city itself is the ideal built environment in which to incorporate in-
novative stormwater management solutions. Combined with a system of integrated
flood-control practices, Keene’s ability to manage stormwater can be greatly improved and
overall community resiliency can be increased. 

The 2000 Flood Hazard Mitigation Plan and 2005 All-Hazard Mitigation Plan provide detailed
review and analysis of Keene’s flooding risk, and recommendations in these plans are still ap-
propriate in 2010. While many of the actions in the plan have been implemented, the following
remain relevant:

• Apply for additional flood mitigation funds to finish flood proofing or other feasible mitiga-
tion strategies for the remaining Krif Road and Krif Court commercial and industrial prop-
erties. 

• Develop and implement a mitigation plan to protect the Kingsbury Corporation facility,
which is partially located in the floodway and entirely in the 100-year floodplain. 

• Develop a program to mitigate risks and secondary hazards associated with flooding at
the Tanglewood Estates manufactured home park. 

• Conduct site visits to properties on the Hazardous Material Inventory to determine risk of
release during flooding or other hazard events.

Keene Comprehensive Master Plan 91

The Plan



• Strive to create programs to retrofit existing flood channels and detention basins with